
 
LaPlatte Watershed Partnership 

 

Shelburne Bay Tributaries - 

LaPlatte River 

 
(Background and Interpretation of Results: 2004-2007) 

 

 
 

 
 

Prepared for: 

 

The Town of Shelburne, Vermont 

Lewis Creek Association 

 

 

August, 2008 



 
 1 

PREFACE 
 

The LaPlatte Watershed Partnership was established in 2003 to: 

 

i. Work for the continuous improvement of WATER QUALITY in the 

LaPlatte River, its tributaries, and Shelburne Bay for the protection of 

healthy macro-invertebrate and fish populations and other wildlife, for the 

maintenance of healthy and diverse aquatic and terrestrial flora, and for the 

protection of the water resource for human use, including drinking water 
[...]
LaPlatte River to just north of Allen Hill, but is developed for residential and recreational 

purposes north from Allen Hill. 

 

The bay is also the source of water for the Champlain Water District which serves 

more than 65,000 customers and major corporate entities in the Burlington area.  It is 

listed also by the State of Vermont as impaired water as a result of mercury and PCBs 

which find their way into game fish, and phosphorus which supports the growth of algae 

and aquatic plants in the bay and around its margins and create nuisance conditions, 

including blooms of potentially toxic blue-green bacteria. 

 

 

LaPlatte River 

 

The LaPlatte River watershed is the largest sub-basin discharging into Shelburne 

Bay.  The watershed has gone through changes which have affected the dynamic of 

pollution sources.  The LaPlatte River arises in Hinesburg, and drains about 57 mi.
2
 in the 

towns of Shelburne, Charlotte, Hinesburg, Richmond, Williston, and St. George.  Its 

major tributaries are Patrick Brook in Hinesburg, Mud Hollow and Bingham Brooks in 

Charlotte, and McCabe’s Brook in Charlotte and Shelburne.  The River is a valuable 

resource, particularly in the towns of Hinesburg, Charlotte and Shelburne, where it 

provides wildlife habitat and corridors, recreation, and is an important feature of the 

landscape.  Its drainage also includes important wetlands, particularly in the lower 

LaPlatte River and McCabe’s Brook area. 

 

 With major improvements in two sewage treatment facilities discharging to the 

LaPlatte River in Hinesburg and McCabe’s Brook in Shelburne, the phosphorus loading 

on Shelburne Bay has been significantly reduced.  At the same time, with the decrease in 

farming in some areas, urbanization has proceeded, increasing the extent of impervious 

surfaces.  As a result, storm runoff from urban/developed areas and farm land has 

increased in relative importance as a source of phosphorus and other nutrients, and as a 

source of sediment load.  Farming continues along McCabe’s Brook and on land draining 

to the headwaters of Mud Hollow and Bingham Brooks, and access of cows to drainages 

as well as manure spreading on fields and the application of fertilizer increase the 

potential for pollution of surface waters with nutrients and E. coli. 



 
 7 

 
 

Water Quality.  The LaPlatte River is a Class B stream and is designated as 

habitat for warm water fish between the confluence with Patrick Brook and Spear Street 

during summer months and which is designated as habitat for cold water fish from 

October through May.  This classification requires that turbidity, nutrients, and other 

related water quality parameters meet appropriate standards.   

 

 Water quality in the LaPlatte River has been monitored by the State of Vermont at 

Falls Road in Shelburne under the Long Term Tributary Monitoring Program conducted 

by the States of Vermont and New York since 1991.  Whereas the Long Term Tributary 

Monitoring Program provides data on nutrient loadings to Shelburne Bay from the 

LaPlatte River, few data have been collected since the 1980s within the watershed or on 

McCabe’s Brook to monitor or assess the long term impacts and sustainability of 

initiatives taken in the 1980s to implement BMPs for the control of nutrients and 

sediments reaching the waters of the LaPlatte watershed.  The LaPlatte Watershed 

Volunteer Monitoring Program is intended to provide a basis for assessing impacts of 

fundamental change in land use and management practices, and inform establishment of 

priorities for improving the condition of the LaPlatte River system and Shelburne Bay. 

 

 

 



 
 8 

The 2006 Vermont 303(d) Part A list of impaired waters in need of TMDL 

development includes two sections of the LaPlatte watershed which fail to meet state 

water quality standards and are designated as impaired waters.  These are: 

 

 LaPlatte River, Hinesburg to mouth – Impaired for contact recreation as a 

result of high fecal coliform counts caused by agricultural runoff 

 Mud Hollow Brook, mouth to 3 miles upstream – Impaired for contact 

recreation as a result of high fecal coliform counts caused by agricultural 

runoff 

 Shelburne Bay – Impaired for fish consumption as a result of high PCB 

concentrations in Lake Trout and high mercury concentrations in Walleyes 

 

 Under the State draft 303(d) Part C, nutrients in the LaPlatte River at its mouth 

are designated as in need of further assessment. 

 

Point Source Phosphorus Loadings to Shelburne Bay Watershed.  Point source 

phosphorus loadings to the Shelburne Bay watershed were estimated as early as 

1975/1976 when the first studies of Lake Champlain were undertaken to establish the 

status of the lake and to set guidelines and strategies for its preservation.  Point source 

loadings have declined since the early assessments as a result of improvements in 

treatment at four sewage treatment plants discharging to the Bay and its drainage. 

 

Two sewage treatment plants discharge within the LaPlatte watershed: 

 
Treatment                  Capacity                                                Receiving             Year of                Design 

    Plant                         (mgd)                Process                        Stream              Up-Grade            Life (yrs)  

 

Hinesburg                      0.25                 Aerated                     LaPlatte R.              1990                       - 

           Lagoons 

Shelburne 

   Plant No. 2                 0.66                 Sequencing                McCabe=s 

          Batch Reactors           Brook                    2001                     20 

 

  Improvements at the Hinesburg waste treatment plant discharging to the LaPlatte 

River were completed in 1991 and resulted in a reduction in the total phosphorus loading 

to the bay from about 5,000 kg P to about 700 kg P between 1991 and 1995.  However, 

the loading from the Hinesburg plant increased again in 2000 following the resumption of 

full operation of the cheese plant in Hinesburg which discharges to the Hinesburg 

treatment plant following primary treatment.  Based on permitted flows and phosphorus 

loadings from the Hinesburg and Shelburne plants discharging into the LaPlatte River 

and McCabe’s Brook, point source loadings within the watershed amount to 346.8 

kg/year from Hinesburg, and 496.4 kg/year from Shelburne Plant No. 2, or about 40.7 % 

of a total of 2,074 kg/year from the four plants discharging into the bay. 

 

The Hinesburg sewage treatment plant, first constructed in 1967, consists of four 

aerated lagoons operated in series and preceded by a comminution step.  The plant has 

been up-graded twice; first in 1988 when the air distribution system was up-graded, and 

more importantly in 1991 when alum addition was provided prior to the final pond to 

remove phosphorus.  The ponds are of equal size totaling 8 acres and are 12 feet deep.  



 
 9 

Mean retention time is 32 days.  Settleable solids in the influent are removed in the first 

pond which must be dredged from time to time.  Alum floc settles out in the fourth pond 

and also must be dredged periodically. The effluent from the final pond is discharged 

directly to the LaPlatte River approximately 17.7 km upstream from its mouth.  The plant 

serves about 300 connections within a service area of about 2 km
2
. The cheese factory 

currently utilizes slightly more than half of a 20,000 gpd allocation    

 

Monthly mean daily discharges from the Hinesburg waste treatment plant vary 

widely from zero especially during hot, dry months to over 250,000 gpd. 

 

Shelburne=s waste treatment plant No.2 is located off Harbor Road and 

discharges to McCabe’s Brook approximately 2.45 km upstream from its confluence with 

the LaPlatte River and about 3 km upstream from Shelburne Bay. 

 

Until early 2001, Plant No. 2 operated as an activated sludge plant with chlorine 

disinfection.  Renovations completed in early 2001 were carried out to convert the 

treatment process to a sequencing batch reactors with ultraviolet disinfection.  The plant 

is operated on a 6 hour reaction cycle.  Alum is added at the reaction stage for 

phosphorus removal.  The plant is currently operated to optimize denitrification.  Pre-

treatment includes fine rotary screens, aerated grit chamber, and settling.  The effluent 

from the sequencing batch reactors passes through cloth disc filters and a UV disinfection 

step before discharge to Shelburne Bay. 

 

Treatment plant No. 2 serves about 1014 connections, about 931 of which are 

residential customers, 83 of which are commercial and industrial customers in an area of 

about 11.9 km
2
 including the town center, and a number of residential developments. 

 

The State of Vermont has established discharge permits for point sources.  The 

general policy contained in the Vermont Water Quality Standards effective July 2, 2000 

states that Atotal phosphorus loadings shall be limited so that they will not contribute to 

the acceleration of eutrophication or the stimulation of the growth of aquatic biota in a 

manner that prevents the full support of uses.@   More specifically, in the Lake 

Champlain watershed it is the policy of the State to accomplish net reductions in 

phosphorus loadings that are necessary to achieve defined in-lake phosphorus 

concentrations.  In the case of Shelburne Bay, this concentration is 0.014 mg P/l.  

 

Basin-wide phosphorus limits of 0.8 mg P/l applicable to plants treating more 

than 0.2 mgd were established by the State of Vermont in 1992 (10 V.S.A. '1266a).  The 

statute also requires that there be no significant increase over current loadings.  Increases 

can be incorporated in basin plans or permit limits only when there is a corresponding 

reduction in loadings from other sources within the watershed of the same lake segment.  

Aerated lagoons were exempted from the 0.8 mg/l limit. 

 

Other permitted parameters include BOD5, total suspended solids, and 

thermotolerant Escherichia coli.  Effluent nitrogen is not limited in permits.  Permitted 



 
 10 

discharge limits established for the two treatment plants discharging within the LaPlatte 

watershed are as follows: 

 
                                                            Total Phosphorus                                                                                                 Tot. Suspended Solids                                            

       Treatment             Flow       Conc.                   Load                 5-Day BOD Load (lbs/day)             E. coli             Loading (Mo. Mean ) 

           Plant                 (mgd)      (mg/l)      (lbs/day)     (kg/day)     Mo. Mean    Weekly Mean    Max. No./100ml                (Lbs/day) 

 

       Hinesburg             0.25           0.8            2.1             0.95                63                  94                       77                      94 

 

       Shelburne 

          Plant No. 2        0.66           0.8            3.0              1.36             113        169                           77                    113 

 

Stormwater.  Minimum control measures proposed by the Town of Shelburne to 

meet its MS4 requirements include specific roles for the LaPlatte Watershed Partnership 

through public involvement and education.  The sampling program contributes to an 

understanding of the sources of suspended solids, nutrients, and salts, and is helping to 

put management requirements and priorities into perspective.  

 

 Land Use/Land Cover.  The LaPlatte watershed is predominantly rural, however, 

there are differences between the areas draining into the LaPlatte and its upstream 

tributaries and the areas draining into McCabe’s Brook which impact on the water quality 

in these watersheds. 

            ___________Major Land Use/Land Cover (%)__________ 

    Urban/         Commercial                   Pasture & 

     Watershed____     Residential    & Industrial    Forest    Row Crops    Utilities 

LaPlatte River    10.24     0.81           39.19        36.53            4.44 

McCabe’s Brook             8.57     5.24           23.85        43.4              7.10 

 

Particularly important are pasture and cornfields which impact significantly on McCabe’s 

Brook, but the effects of which are less visible in the LaPlatte River itself. 

 

The watershed has gone through changes which have affected the dynamic of 

pollution sources.  With major improvements in the Hinesburg and Shelburne sewage 

treatment facilities discharging to the LaPlatte River and McCabe’s Brook, respectively, 

storm runoff from urban/developed areas and farm land has increased in relative 

importance as a source of phosphorus and other nutrients as well as a source of sediment 

load.  In addition, there is a trend towards larger dairy farms, as well as the potential for 

movement towards more concentrated animal feeding operations.  Farming is more 

intense along McCabe’s Brook, and on land draining to the headwaters of Mud Hollow 

and Bingham Brooks.  At the same time, manure is still spread on fields and fertilizer use 

increases the potential for pollution of surface waters with nutrients and E. coli.  With the 

decrease in farming in some areas, urbanization has proceeded, increasing the extent of 

impervious surfaces. 
 

Fluvial Geomorphology.  With funding from the Town of Shelburne under a 

Special Environmental Project, the LRP undertook a Phase I fluvial geomorphic 

assessment of the LaPlatte watershed
1
.  In 2005, with funding from the State of Vermont, 

                                                   
1
 LaPlatte Watershed Partnership (2004).  Phase I Geomorphic Assessment: LaPlatte River Watershed. 



 
 11 

the LaPlatte Watershed Partnership undertook a Phase II assessment within the town of 

Hinesburg
2
.  Whereas sections of stream defined by water quality sampling locations do 

not coincide with reaches employed in the geomorphic assessment, together the results 

can contribute to an understanding of processes within the watershed and its application 

to planning and initiatives to protect the river and the bay.  

 

 Of particular interest are four reaches of the LaPlatte River including the stretch 

of the river extending from the Hinesburg treated waste discharge to the Hinesburg-

Charlotte town line. 

 

          Reach           Location                                               Description 

M12 Extends from Hinesburg-Charlotte 

line about 0.98 mi. upstream.  

Sampling station LP 07 is located 

about 0.65 mi. upstream from the 

town line, and LP 06 is located 

about 1.4 mi. downstream from 

M12. 

Low gradient 

Stable condition 

Sinuosity 1.34 with gradual  curves 

Bed material fine sand and silt 

Stream bank erosion: 

    Left bank = 7% 

    Right bank = 13% 

Two beaver dams affect 52% of 

     Channel length 

M13 Extends upstream from M12 for a 

distance of about 1.15 miles 

Low gradient 

Sinuosity 1.6 with sharp curves 

Bed material fine sand and silt with 

     some clay 

Stream bank erosion: 

      Left bank = 40% 

      Right bank = 40% 

M14 Extends upstream fro M13 for a 

distance of about 0.3 mi.  Sampling 

station LP 08 is located about 0.73 

mi. upstream fro M14. 

Low gradient 

Sinuosity 2.0 with sharp curves 

Bed material fine sand and silt with 

      Some clay 

Stream bank erosion: 

       Left bank = 36% 

       Right bank = 28% 

M15a Extends upstream from M14.  

Sampling station LP 08 just down-

stream from the Hinesburg treated 

waste discharge is located about 0.4 

mi. upstream from the start of M15a 

Low gradient 

Evidence of previous straightening 

Stream bank erosion: 

      Left bank = 63% 

      Right bank = 36% 

 

   

 

 

                                                   